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Westin Automotive Products, Inc. 
320 W. Covina Blvd 
San Dimas, Ca. 91773 

Thank you for choosing Westin products 
for additional installation assistance please call 

Customer Service (800) 793-7846 
www.westinautomotive.com 

P.N.: 75-598011-RevA ECO #: W18-0009 DATE: 03/15/18 

INSTALLATION INSTRUCTIONS 

ITEM QUANTITY DESCRIPTION TOOLS NEEDED 

1 1 FRONT BUMPER ASSEMBLY 7MM SOCKET  

2 2 LED MOUNTING BRACKET *59-80125 only 7MM WRENCH 

3 8 M10 FLAT WASHER 10MM SOCKET 

4 8 M10 SPLIT LOCK WASHER 10MM WRENCH 

5 4 M10 HEX HEAD CAP SCREW 13MM SOCKET 

6 4 M10 HEX NUT 13MM WRENCH 

7 4 M6 SERRATED FLANGE NUT * ONLY INCLUDED WITH 59-80125 16MM SOCKET 

8 4 M6 SOCKET BUTTON HEAD BOLT *ONLY INCLUDED WITH 59-80125 16MM WRENCH 

9 4 M6 NYLOCK NUT ALLEN WRENCH 

10 4 SMALL M6 FLAT WASHER RATCHET 

11 4 M4 HEX NUT TORQUE WRENCH 

12 12 M4 FLAT WASHER DRILL 

13 4 M4 SPLIT LOCK WASHER  

14 4 SHORT M4 HEX SOCKET BUTTON HEAD SCREW  

15 2 LONG M4 HEX SOCKET BUTTON HEAD SCREW  

16 6 M4 HEX SOCKET CAP SCREW  

17 8 M4 NYLOCK NUT  

18 1 RUBBER GROMMET *ONLY INCLUDED WITH 59-80105 & 59-80115  

19 2 NYLON SPACER  

20 8 LARGE M4 FLAT WASHER  

ANTI-SEIZE LUBRICANT MUST BE USED ON ALL STAINLESS STEEL FASTENERS TO PREVENT THREAD DAMAGE AND GALLING 

CONTENT 

WJ2 FULL-WIDTH FRONT BUMPER 

APPLICATION:  

2018 Jeep Wrangler JL 

PART NUMBER:  

59-80105, 59-80115, 59-80125 

 

ITEM 1 (LED) ITEM 2 
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PROCEDURE 

1. Remove contents from box, verify if all parts listed are present and free from damage.  

Carefully read and understand all  instructions before attempting installation. 

Failure to identify damage before installation could lead to a rejection of any claim. 

2. Unplug any wire connections to the bumper such as fog lights.  

3. Loosen the bolts securing the reinforcement brackets to the frame. See Figure 1. 

Fig 1 

4. Remove the 4 nuts on each frame horn that secure the bumper to the vehicle. See Figures 2 & 3. 

5. Carefully remove the front bumper from the vehicle 

Fig 3 

Fig 2 
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6. Align the Front Bumper Assembly (1) with the holes on the frame. 

7. Use the supplied M10 Hardware (3-6) to secure the bumper to the vehicle. See Figures 4 & 5. 

Fig 4 

Fig 5 

FOG LIGHT INSTALLATION (Full-width Bumper only) 

Factory Fog Lights: OEM Steel Bumpers: Use the supplied M6 Flat Washer (10) and Nylock Nut (9) along with the factory hardware, se-

cure the fog light to the bracket as shown in Figure 1. 

OEM Plastic Bumpers: Use the supplied M4 hardware to secure the bracket to the bumper. See Figure 2. �1�R�W�H�����/�L�J�K�W���Q�R�W���V�K�R�Z�Q�� 
Aftermarket Lights: Use the universal mounting tab as shown in Figure 3. �1�R�W�H�����/�L�J�K�W�V���V�R�O�G���V�H�S�D�U�D�W�H�O�\�� Fig 2 

Fig 3 
Aftermarket 

Light Mount 

Fig 1 


